PIL6-8T¢-008-1

138 A1 BIUISAIAIY ARG JAWOISN) X OIVIV I 1noK Jo
JO[eap JInoL 3deyu0d dsed[d ‘ponpoad s1y) Jo Aqurasse 3y3 YM wafqord Aue 3dudLddxs nok Jy

I ‘NOISIATA

LATIVIA 934NN 10 JAININVH .
HONTIM dT19VLSArav .
LAMDOS HONI 91/6 .

XTINASSV Y04 AIIINOTI STOOL

SLATHS NOLLONILSNI
ATANASSY 1LONAOUd

850
ANTHOVIAL LVT AAZTHOLODATAS

ONI AdOdvVavd




058 SELECTORIZED LAT MACHINE ASSEMBLY PARTS LIST

SORT AND COUNT ALL PARTS BEFORE BEGINNING ASSEMBLY
HARDWARE:

ITEM NAME/DESCRIPTION QTY
1. 3/8 X 3 IN. BOLT oot eeeeeees oo e s e sas b 12
2. 3/8 X 2-3/4 TN. BOLT oo esesevees s aes s e s s st 2
3. 3/8 X 2-1/2 TN BOLT oot 1
4. 3/8 X 2-1/4 TN. BOLT oo oottt ees e et 2
5. 3/8 X 1378 TNL BOLT oo e eeeee e ee e e 2
6. 3/8 X T-1/2 TN BOLT oo eeeeeeeeeeseees s sssen s st saenae 1
7. 1/2 INL WASHER ..o ees s ees s ee s naen e sssssse s s be s s seneas 4
8. 3/8 IN. LOCK WASHER ..ot eeeevesareessesses s sas s ses s ssssssassssssssssssssesassansasssssesesens 20
9. 3/8 TN. WASHER ....ooeeeeeeeeseeeeeresees s svaesessas s ssss e saessssssssssss s s st essess s sesssesssssessensensarses 16
10. B/ INL INUT oo s e sa e s s s st s e en e s e s sa e b s b en b st r et saensesans 17
11. S/16 IN. SNAP HOOK oo esses st aensenen 3
12 STAR LOCK COLLAR .ot es s s eseesaeesase s saese s sesss s ses s asssenssesssnsessanen 2
13. WEIGHT STACK PIN ...ooiooeeeeeseeseee s eesvssae s saessssaessssass s s sss s ssesasnssssssessssessanssssssenssssnsns 1
14. CABLE RETAINING CLIP ... eseeesseses e sessssssssesssssesssssssansssssessssssssssssssassanes 1
15. SPACER ..o ee ettt sans 9
16. KINOB oot e s e s a et e e et er s s e sas st a s sanes 1
17. PLUNGER .ottt as s eass s sa et s s nas s s ses s s s s s s s sasss e s ss s s e sssssenes 1
18. SPRING ..eovo e eeeese s eeseseesesese e s esess e eeesseassasssass s es s sses e s e aet s sassaessessss s ssesssnssesssssans 1
19. COTTER PIN .ooooeeeeeeeeeeeeeee e eeseveseessasssss s sassssessensssssesses st asssssass e sasesss s e ssesssssassessans 1
20. 1-1/2 X 2-1/2 INC END CAP oottt eaesses e sssnsean 2
21. 2 TN SQ.END CAP oottt 1
22. 1-3/4 IN. SQ. END CAP .oooooeeeeeeeeeeeeeeeeeseeeeaeesse s eean 1
23. 1=1/2 IN. SQ. END CAP oot eoeeeeeeee s s ss st 1
24. ROD END COVER ..ot eeeeeeeeee et see e ssnsansies 2
25. RUBBER O-RING ...oeeeeeeeeeeeeeseesesssvesssessessssssessssssssssasssssssssessessansesssssssssssasessssnsssssansassenes 2
26. T X S INL GRIP .o eeeeeess s es e s s ss s ase st s bbb s s s s e s s ebessssassansenee 4
- 27,. WEIGHT PLATE BUSHING ..ot eeeseeeeesiss e sesssses s saeese s sssssssssssesssssssassossessnsenes 40
<+ 28" WEIGHT STACK CUSHION ......coortrmreemsereessermssmnesssesssasessssessessseesssesssseesssesssessesseciessos 2
29. PARAGLIDE STRIPS .ottt eeesetstesssssssesesssesss st s sesesssssssassssesssessesessssssnssasasnsanes 16
30. 2-1/2 X 5-1/2 IN. NON SKID STRIP ....ovremitererrreereiseeesssessesserassssssssssssssssessssssssesssesssssoss 2
31. GUIDE ROD PIN .oreeeoeeeoeeeseeeeve e esaessssessasssassssessesasssss s sasssssssssssassasssssssssessssssssssssnsans 2

.NOTE: BOLT LENGTH IS MEASURED FROM THE UNDERSIDE OF THE HEAD OF THE BOLT.

L]

———— BOLT LENGTH—————
BOLT LENGTH RULER:
| | 12 | 172 _ 112 _ 12 _ 12 |
0 _ 1 _ 2 _ 3 _ 4 _ 5 _ 6
L1 | I L1 | L1 L1 1 L1 1 L1

PBF058 SELECTORIZED LAT MACHINE ASSEMBLY INSTRUCTIONS

29.

30.

31

32.

33.

34.

To install SECONDARY CABLE, start by inserting the end of the CABLE without the BALL under the
FRONT PULLEY in the LOW ROW PULLEY HOUSING on the FRONT UPRIGHT.

Pull the CABLE under the FRONT PULLEY and through the HOLE of the FRONT UPRIGHT to the
REAR PULLEY on the opposite side. Pull the CABLE until the WHITE BALL stops against the
FRONT PULLEY and the LOW ROW PULLEY HOUSING.

Pull the CABLE around the REAR PULLEY and up to the SECOND PULLEY on the PULLEY
BLOCK SYSTEM. (NOTE: THE CABLE MUST BE ROUTED AROUND THE SECOND PULLEY
FROM THE REAR TO THE FRONT. SEE CABLE ROUTING DIAGRAM) (DETAIL D)

Pull the CABLE around the SECOND PULLEY of the PULLEY BLOCK SYSTEM and down to the
HOLE above the REAR PULLEY on the FRONT UPRIGHT. Attach the end of the CABLE to the
FRONT UPRIGHT, using one (1) 3/8 X 2-1/2 IN. BOLT, one (1) 3/8 IN. WASHER, one (1) 3/8 IN.
LOCK WASHER and one (1) 3/8 IN. NUT. (SEE CABLE ROUTING DIAGRAM ON DRAWING)
(DETAIL D)

TIGHTEN ALL LOOSE PULLEY CONNECTIONS MADE TO THIS POINT.

Slide four (4) 1 X 8 IN. GRIPS over both ends of the LAT BAR, and the LOW ROW BAR. (NOTE: IF
A LUBRICANT IS REQUIRED, RUBBING ALCOHOL THOROUGHLY COATING THE INSIDE
OF THE GRIP IS THE BEST MATERIAL TO USE.)

Attach the LAT BAR to the PRIMARY CABLE, using one (1) 5/16 IN. SNAP HOOK. (SEE DETAIL
D)

Attach two (2) 5/16 IN. SNAP HOOKS to each end of the 24 LINK CHAIN, and attach it to the LOW
ROW BAR. When doing LOW PULLEY EXERCISES simply attach the CHAIN to the SECONDARY
CABLE and adjust the LOW ROW BAR on the CHAIN LINKS.

Use one (1) WEIGHT STACK PIN to adjust the desired number of WEIGHT PLATES on the WEIGHT
STACK. . ,

'! WARNING !!!
MAKE SURE SNAP HOOKS ARE
FASTENED BEFORE DOING EXERCISES

1!! WARNING !!!
DO NOT OPERATE THIS MACHINE
WITH LAT BAR OFF SAFETY HOOKS
EXCEPT DURING HIGH PULLEY EXERCISES

I'! WARNING !!!

THE LAT BAR IS NOT TO BE USED FOR PULL-UPS




g s Aﬁn—WMMUv ........................ AdTINd ONIHSNG 'NI 1 X 'a'0 U1V ‘0z
Q eI A~|N©~—Uv ........................ ATTINd ONIHSAE ‘NI I X "d'O TI-€ ‘61
ON ..................................... AﬁlmwﬂNmmv ................................. eeeesssassasetiesastanes m —HL<\HAH HEOM@B .wﬂ
R R R A~|°MNNMLV ............................................. ALV 1d LHOIAM QVAH ‘L1
R R Anlmvwﬂm&v ........................................... LAIVHS JMOVIS LHOEM ‘91
[ e Amnambcm& .......................................................... NIVHD 3INIT 2 ¢l
IR R Aﬁnavv.ﬂm& seenemerninensd S FIEVD AAVANODES b1
ﬂ ....................................... AﬁlON@N@& ............................................... mwwm/\o >MH§E& €1
[ e ense s Aﬂ:%@VNmmv ........................................ STAGVT IDVIS LHOEAM Zl
FARREE LR R R ER R Aﬁnbﬂﬁﬁmnﬂv ............................................. AvVd Y9 TIOY NI L X ¥ ‘11
R Aﬁlcmv‘ﬂmﬁv ................................................................... avd Lvas 01
A R Aﬁlbﬂﬁcmmv ............................................ MOLOANNOD TALNIVd ‘6
AR Aﬂlbﬁwmmamv ......................................................... MVE MOI MOT ‘8
AR R AﬂuﬂmbNm—Kﬂv ..................................................................... MV LV ‘L
[ e AN:Mﬂ@NM—MV ................................................................. WO004 dOL ‘9
A Amumv.—uﬂmmv ................................................................ aoy Aaino G
SR L Aﬁl%ﬂﬂﬂﬁﬂ—v ....................... AdITS avd ¥4 T104 419V.LSNIav b
[ e AﬁlcﬂVNmmv ......................................................... LHOMNIN IvVTd ‘€
| SRR R R R R Aﬁlﬁﬂ@N”ﬂ.—v ....................................................... IHOMdN INOY¥A T
ﬂ ....-.....::..:.:....:..:.-.-:AHI”N@NM&V ............................................................................ mm<m -M
ALO NOILdIIDSHA/HIN VN WALI

SIAVI/SINTNATIA

ATHIWHSSV ONINNIDAE TIOAHE SLAVd TTV INNOD ANV LJO0S

LSI'T SLAVd A TIINASSY HZE@U&QA LVTJAZTIOLOATIS 8s04dd

(@ TVLIQ@ ONIMVIA

NO INVIOVIA HONLLAOY A14VD AAS) "A[9391durod usyysn pue LAVHS JDV.LS LHOIHA

oy oyt (ILS oy Surpeary Aq X TANASSY ALVId AVIH 9W 01 TGV U} YorNY "DV LS
LHOTAM 94} 2a0qe XA T10d HLUOA 24} UM0p pue Joa0 pue ‘AFTTNd GIIHL 993 1940 FTAVD 1ind o

WOOM dOL 94} U0 XAT1Nd AUIH.L oy} 03 dn pue WHLSAS MD0Td AXTINd 34 JO ATTINd

Suo punoie FIGVD Sy uny ‘WOO0U JOL 3y} U0 AFTINd ANODES 3} UMOD PUB.ISA0 JTEVD [[Nd .
HHdTOH
AV LV oy pue XTI oy isuteSe sdojs TIved ALIHAA AU [Hun XATTN dOL 1940 FTGVD TInd d

(NOLLVTTV.LSNI 4O ASVA 404 AT T11INd
HAOWTY ‘WOOd dO.L 24} U0 JJOOH UV LV oW pue XATINd JOL o Usamioq HONILLIA
AAAVIVHL Y yim IIGVD 941 Jo pud oy Suniesul 4q 1els “FIgvD AAVINITE oW [[2IsU o, 8¢

O TIVLAQ TAS HLAIMA WAINIX VIA
HHL LV YV SATTINd AHL LVHL TYAS TAVIA “IVAO THV SHOLDANNOD AAINIVd FHL
NI STTOH TH.L :HLON) "SLON NI 8/¢ (2) om) pue SYFHSVM JID0T NI 8/€ (2) oM ‘SYFHSVM
"NI 8/¢ (¥) 00y ‘SLT10d "NI v/1-T X 8/€ () om3 Suisn ‘SAHTINd ONIHSNI NI I X ‘A0 7/1-€ (0)

omg punoie SYOLIINNOD TALNIVd (7) oM sjquissse WHLSAS NDO0Td ATTINd Y S[quiesse o, ‘LT

(HDONI

ANO ATHLVINIXOUddV A9 AANL LUYOddAS LVIS AHL ANOATY ANALXA d'IN0OHS Avd

LVAS FHL ‘ALON) "‘SYFHSVM ‘NI 8/€ (7) om} puz ‘SYAHSVM JDOT ‘NI 8/€ (7) oM1 ‘SLT09 ‘NI /€
-Z X 8/€ (7) omy Suisn “LHOTAJN LNOYA 241 JO FAN.L LI0ddNS LVAS 94 0 AVd LVAS 9y Yoeny "9

(4 1IvLada adas)
"‘SALVTd MDV.LS LHOIAM U 03 (S0T# 03 S1# pareusisep) STAGV'T OV.LS ITHOIAM oU3 yoeny 6T

“INIOd SIHL OL AAVIN SNOILDINNOD TAVEA AS00T T1V NALHOLL AWIL STHL LV vl

(ONIMAVIA TFS) SLNN
‘NI 8/€ (¢7) 100} pue ‘SYFHSVM AO0T 'NI 8/€ (¥) o) ‘SYFOVS (8) LHOIA ‘SLT0d 'NI € X 8/€
() moj Sursn ‘NOOI dOL 24 03I SXFTINd ONIHSOH 'NI T X 7/1-€ () 103 9[quidssy X TASOOT €T

‘WOood
dOL 3y Jo LINDVHL dOY AAIND 29 0} SAOYW AAIND 2w dn SONI-O YA (T) om3 oys opl|S 4

1 TIVLAQ FAS) "SNId 09 aIno () oms Suisn
soefd u pioy pue ‘NOO0I dOL oW Jo LIOVII AOH AAIND 9P /pun SGOH AAIND Y} UoBIsoq ‘1T

A0y AAIND Yo83 13A0 SONTY-O YA (7) omi ap1js 02

(dONIMVIA
HAS) MOV.LS LHOIAM 94 03U0 SCOY AAIND 9 1940 umop X TAWASSY ALV1d AVIH Y} 9pyS 61

« -

SNOILILOMILSNI ATFINASSV ANTHOVIA LVT THZIIOLDATIS 8s04dd




PBF058 SELECTORIZED LAT MACHINE ASSEMBLY INSTRUCTIONS

IMPORTANT:

THE BODYSMITH SELECTORIZED LAT MACHINE MUST BE ASSEMBLED ON A FLAT
LEVEL SURFACE TO ASSURE ITS PROPER FUNCTION.

PARABODY, INC. STRONGLY RECOMMENDS THAT THIS PRODUCT BE ASSEMBLED BY
TWO PERSONS TO AVOID POSSIBLE INJURY.

#%% IMPORTANT ***
KEEP ALL LOOSE FRAME
CONNECTIONS -
LOOSE UNTIL INSTRUCTED IN THE.
ASSEMBLY STEP SEQUENCES TO
SECURELY TIGHTEN

Insert one (1) 2 IN. SQ. END CAP into the front end of the BASE SECTION, and two (2) 1-1/2 X 2-1/2
IN. END CAPS into the ends of the BASE LEG.

Apply two (2) 2-1/2 X 5-1/2 IN. NON SKID STRIPS to the FOOT BRACE TUBE on the BASE
SECTION as shown on drawing.

LOOSELY assemble the REAR UPRIGHT to the BASE SECTION, using two (2) 3/8 X 3 IN. BOLTS,
four (4) 3/8 IN. WASHERS, two (2) 3/8 IN. LOCK WASHERS, and two (2) 3/8 IN. NUTS.

LOOSELY assemble the FRONT UPRIGHT to the BASE SECTION, using two (2) 3/8 X 3 IN.
"BOLTS, four (4) 3/8 IN. WASHERS, two (2) 3/8 IN. LOCK WASHERS, and two (2) 3/8 IN. NUTS.

Insert one (1) 1-3/4 IN. SQ. END CAP into the end of the SEAT SUPPORT TUBE on the FRONT
UPRIGHT.

LOOSELY attach one (1) 4-1/2 0.D. X 1 IN. BUSHING PULLEY to the LOW ROW PULLEY
HOUSING, on the FRONT UPRIGHT, using one (1) 3/8 X 1-3/4 IN. BOLT, one (1) 3/8 IN. LOCK
WASHER, and one (1) 3/8 IN. NUT. (SEE DRAWING)

LOOSELY attach one (1) 4-1/2 O.D. X 1 IN. BUSHING PULLEY, and one (1) CABLE RETAINING
CLIP to the PULLEY BRACKET on the FRONT UPRIGHT, using one (1) 3/8 X 1-3/4 IN. BOLT, one
(1) 3/8 IN. LOCK WASHER, and one (1) 3/8 IN. NUT. (SEE DRAWING)

058 SELECTORIZED LAT MACHINE ASSEMBLY INSTRUCTIONS

8.

10.

11.

12.

13.

14.

15.

16.

17.

18.

Attach eight (16) w>W>QEUm m.:dmm (TWO AT EACH CORNER) to the ADJUSTABLE ROLLER
PAD SLIDE as shown in (DETAIL A) using the following steps:

A. Thoroughly clean all inside surfaces where the PARAGLIDE STRIPS are to be attached.

B. Remove the paper backing from the PARAGLIDE STRIPS and firmly apply them to all shown
surfaces (16 places).

Attach two (2) 4 X 7 IN. ROLLER PADS to the ADJUSTABLE ROLLER PAD SLIDE using two (2)
STAR LOCK COLLARS.

Assemble the SPRING PIN ASSEMBLY to the ADJUSTABLE ROLLER PAD SLIDE, using one (1)
KNOB, one (1) PLUNGER, one (1) SPRING, one (1) SPACER, and one (1) COTTER PIN, using the
following steps:

Assemble the KNOB to the PLUNGER. .

Insert the PLUNGER through the fitst hole of the HOUSING.

Slip the SPRING and the SPACER aver the end of the PLUNGER. (IN THAT ORDER)
Insert the PLUNGER through the second hole of the HOUSING.

Pull back SPACER on the PLUNGER and insert the COTTER PIN through the hole.
(SEE DETAIL A)

mmoow>

Insert one (1) [-1/2 IN. SQ. END CAP into the top end of SPRING PIN HOUSING on the ADJUSTABLE
ROLLER PAD SLIDE. (SEE DETAIL A)

Slide the ADJUSTABLE ROLLER PAD SLIDE down over the FRONT UPRIGHT, and engage the
SPRING PIN into any adjustment hole.

Slide the two (2) ROD END COVERS over the ends of the LAT BAR HOLDER on the TOP BOOM.

LOOSELY assemble the TOP BOOM to the REAR and FRONT UPRIGHTS, using four (4) 3/8 X 3
IN. BOLTS, four (4) 1/2 IN. WASHERS, four (4) 3/8 IN. LOCK WASHERS, and four (4) 3/8 IN. NUTS.
(NOTE: THE FOUR (4) 1/2 IN. WASHERS ARE TO BE USED IN BETWEEN THE TOP BOOM
AND THE FRONT UPRIGHT ON BOTH SIDES)

SECURELY assemble the WEIGHT STACK SHAFT into the HEAD PLATE using one (1) 3/8 X 1-1/2
IN. BOLT one (1) 3/8 IN. LOCK WASHER, and one (1) 3/8 IN. WASHER.

Press two (2) WEIGHT PLATE BUSHINGS each, into the top of twenty (20) WEIGHT PLATES. (40
BUSHINGS TOTAL) (SEE DETAIL B)

Place each of the two (2) WEIGHT STACK CUSHIONS (RADIUS EDGES FACING UP) over the
GUIDE ROD HOLES on the BASE SECTION. Insert each of the two (2) GUIDE RODS through the
WEIGHT STACK CUSHIONS and into the BASE SECTION. (NOTE: LUBRICATE GUIDE RODS
WITH A SILICON OR TEFLON SPRAY THAT IS AVAILABLE AT MOST HARDWARE
STORES)

USING EXTREME CARE, slide each of the twenty (20) WEIGHT PLATES down over the GUIDE
RODS onto the BASE SECTION. (NOTE: THE KEY HOLE OF THE WEIGHT PLATES SHOULD
ALL BE FACING THE SAME WAY SEE DRAWING)



DASH NO DESCRIPTION

-0001 |AS SHOWN

WEIGHT PLATE BUSHINGS

-

- SPACER

PLUNGER

s
i
1
{
1
i
KNOB !
i

HOOK

(LETAIL e
CAUTION . MaKe SURE

SNAP "HOOK IS
FASTENED BEFORE.
DOING EXERCISES

USE SNAP
HOOK TOR
CONNECTON

SPRING / \ _w

. -t = - = ~

ﬂx iejtone s

l& ] IR
RIMARY CARLE T

LAT BAR
5/1e SNAP

SEE DETAIL *C —t T

W8 LOCKWASKER

Ya NUT / // 38X 22 BOLY
A {
24 LINK °

(2 PER PLATE)

10 LB,

WEIAGHT PLATE
(200

)
5
22 \ém_oﬁ L
i RS sTaes ROD END COVER (2)
TURN 90° PUSH —

AND TURN BACK

q0° TO LOCK PIN
INTHE DESIRED
PLATE .

1256 END CAP WEIGHT STACK LABELS

~ DETAIL “B" SEE DETAIL SA*
—_— STARLOCK —_—
COLLAR -
-2
. COTTER . ROLLER
\ PIN : PAD (2) . Q
- 6
ZARAOLIDE 3120.D. X LIN.
4T BUSHING .
> 7 . PULLEY (2} ADTUSTARLE
ADJUSTABLE -.~: ", ROLLER PAD ~— N

SLIDE

S g X 24
. BOLT(2)

/@
3/8 NUT(Z)

3/8 LOCKWASHER (2)

USE SNAP
\l HOOK FOR
CONNECTION
- o

* DETAILMC”

TN 0 . 3/8 LOCKWASHER
1 .” 4yz 0.0.% | N

1X8 GRIPS
(¥ &)

BUSHING PULLEY

38
WASHER

ABLE

B 2 SQ. ENDCAP

DETAL*b” ™"

3/8X 23/
BOLT
(2)

342 0.D ¥ VIN.BUSHING PULLEY (4)

@7@@ SPACER (8)

3/8X 3 BOLT -

g

3/8 X3 _wo_.lA. )

iy,

) ’ - . ?Ngl . 3/8 WASHER (20 ?
- _ - I [ 3/8 LOCKWASKHER - / \ u
: WA /8 ' ! .
DEAIL AT WaseR -
. . .ANJ 0N . . . — .

WARNING
BEL

\

/

P
777

i

(21

Al

B
LK WASHER ® /e NOT

TOP ROOM

> 0
" Q/@

L

LOCKWASHER 3¥8NUT &

PULLEY

e
‘ \ 0 TN ws T2
p ]
? »\‘
+ ———
@ RUBBER O-RING (D) 2

|-l suInE ROD (21 l/
S~ RODYSMITH - sm_mmﬁ.“_.._ SEE, DETAIL _

£ . REAR UPRIGHT

——— (23 2
iz W s STACK.
i v aoﬁo‘_n%omw, SHAFTiaE
<= %
@l | 10 vz wasHER ﬂfvﬁgr 0 qva“n.v i3
. 9/ #; = v
- 8 X Wz .y
38 LOCKWASHER” =22 g ¥
‘/. /8 WASHER T~ 1 . - ...u
\ . FRONT P
/_ UPRIGHT
] g
/ : B N
~ L] RO B
- o
o _
0 B
R < 1
” /8 X 13/4 BOLT m
° CABLE
RETAINING |
@ cup
@EFWU. X
\"Y/BUSHING

SERIAL NUMBER
1/]\
STACK
T—~4 —3/8 NUT (2} CUSHION
2

>

BASE

+—1 —3/8 " LOCKWASHER (2)
|38 WASHER (2}

\

—

3/8 WASHER (7}

_
m 3/8X 3 ROLT(2)

%«Nq \r)._. BAR WARNING LABEL

[

5. SEE DETAIL.

REVISIONS

REV DESCRIPTION CHG NO | APPD| DATE

AlNew ReLeasE  [vT73 Lo

ADD (ZIHOLES 6N

B \FRONT UPREHT 11829 \nnm\
DELETE (Z ) HOLES \m
.| on BAse
1o

STRIPS

ADD PARAGLIDE  [1841 | ot %/

D} ADD U.SA. LABEL| Y14 {Beyl Y42

F

ADRD DETAIL [2188 4514/

s w |

& I8 NUT (2)

|

=

W

L
© 3
WASHER (D)
¥exz . f .
BOLT
(2)

== O-RING(2)

i :
E GUIDE ROD(2) . .,

DETAIL F’

@ 3/8 LOCKWASHER (2)

P 3/8 WASHER (2}

®

s

V2 X Z¥
END LAP2)

_.l— GUIDE ROD PIM(2)
—_ TOP BOOM

ParaBody, Inc.

RAMSEY, MINNESOTA

°°  NL

-4

— "YASSY. INSTRUCTIONS tows

SELECT LAT _ LA

achenit 11

SCALE 4.

SHEET | OFy

size

D

ORAWING NO.

058l0I




